nAa =
BARZEES 4
2024- 00105 [SEFOvw’
2024- 00805 | EA=UTS R (178 25%)
2024- 00905 | LA=RURHIEE (1/8-258)
2024- 00805  |V4yhit EERXURAIE
2024- 00205  |LTZ{AIi%
2024- 03205 |3 B EEREAH
2024- 01035 |EIZX&E
2024- 00805 |EFIGMTAURSRAIE (GRUGIE - 1M (A1 FR 38 K BR)
2024- 00605 |HEFRHM
2024- 00405 |Z&J7OY718
2024- 03305 SR REFRKiK-HEKHE
2024- 03405 |H/KASKi#
2024- 03505 |4 k#J 0w (600%! -900E)
2024~ 02805 [RUFI)21—LRUE
2024- 02405  [TK/KEE (H500~700% 1 X)
2024- 02505  |Li#EEE (NHLIERE H500~1800H 1 X)

2024~ 04105

L F v ARBEEEMR  (500-600-7004 1 X)




INSPECTION CERTIFICATE

701-4264 *ﬁ E ﬁ&: E ﬁ

%=l E4 —_————
LB A P T R AR AT 6526021 E—— 900051
H o |
WA EHY TR ENY B Date of Issue 2023.8. 22
B R B % |JIS G 3532 Bk BRI NY—T0/
Specification|Low carbon steel wires AMBTH - F—RiEA  58-0041 KEHRRRARLITHIHS S
g - B a4 ) — Rk TEl: 06-6961-1761 (%) Q8- A0
Type SHN-P Wire Techno Ltd.
e £ 2 60mm 3-3-8 IMAZUK(TA TSURUMI-KU OSAKA:538
| Digmoter ' B ASHE ML e 2R BB TE L= (A0506005
A |
uantity -
‘ﬂ;ﬁigtg = 998. 00kg Manager of Quality Control. XX ) W‘/
o i L Y it ntt
biometer | dormitn | "othres” LR (- nEES | M=
om N/mm2 %
Spec, 2,54 540 30 Charge No. Note
Lot. No. “‘2_ 66 ~
10700011895-001 2.57 174 55 good | good 772155

E! “ 1 t_I ’ g—-',‘ll L_"'I-‘E
F { - V) LA X ﬁ = i
g (20t et O] = i
s N v, Vi
bRt
f {bFEms Chemical Compotision (%)
a4 W | WRES [ si Mn P 5 B | BN
: : X100 | X100 X100 | >x1000 | X 1000 ppm J0.4
Mill Name Material |Charge No. ST = el ~dal ~ el o~ )~ i
SWRMGK 772155 5 20 54 15 14 45 0.8
S E A =1t

GODO STEEL, LTD.




5 > =
REZES T16070828 2 B & = e e
We7tabsy RHRIB R kst vyunyht-
: T 676-0155 K F B M A -..réfs'
. B s
I5k
REH ME (BE-ERAH) @ 3
E__ig T, s ‘ﬁ % % % 4 (% 5% 100, P, s, %=x1000)
SN - o3 S 4 M aun o 8
SWM-P JISG3532 642364 4 § 52 13 1
drgs o Tl iR TITE BEERA EEEE
~ MB0ETI0063 e i) 1,600 W6 E TR0 H| 016 % 7T HF 2 A| 206 % TR B
Wb
dgge|  HRHR
- 3 T < L B A Bl ik @ & | Bl 3RO & 1 wy =3 =t 0.2% ®W A g LR
) = (N N/ od ( % ) ( % ) (N ) N/ mf
]u_z'}qﬁ | 1. 84 540 T
\ p— & 2"9# b i
1 1,85 6.38 g 4,143 143 h8. 7 G00D GOOD  [SHRYG
s 2, 8% §,38 § 4,776 149 61.4 G000 600D  [SYRHSE
B e R mAE R %) 0 ks
2 (I N3 X300 RN | b T
EX rt--—t el —— i e
D L SU. NENG—' S ) | LY "; J‘ ;b.'l :
* o i w3l
HENA T H A /(_:'fj P f.—]_




701-4264
i Ly L A o SR AT - BF2602-1

A&ty otRAEHY

INSPECTION CERTIFICATE

B E R |/ R

Sheet No. 162368-3-1
HiTH B
Date of Issue 2023.12. 21

WO H % |JIS G 3532 gk Xt rvY—72/
Specification|Low carbon stee Iﬁwires XIEL% - E—idtin  533-0041 xuﬁmngxfrmtﬂs 3%8E
i - HE ALy — R TEL 06-6961-175% () Vs
Type SWi-P Wire Techno Ltd. I
s 3. 20mn 3-3-8 INAZUKITA TSURUMI-KU O
gﬁ?ﬁ i A 23 3 R 2 R BRE T
5
Quantit
,ﬂ;‘*yé o BR
We ighi 5, 000. 00kg Manager of Quality Control.
e IR EZIED aitie nm
"‘::“’ s;;/m::';h “:?"éﬁé:“ Tt | e SEES | %%
Spec. 312 540 - L Charge No. Note
Lot, No. 2.28
10800004497-001 | 3.13 712 63 _good | good 703145
10800004497-002 3.13 128 64 good good 622370
10800004497-003 3.13 726 63 good good 622370
10800004497-004 3.13 725 64 good good 622310
10800004497-005 3.13 725 64 good good 622370
I 4 ldﬁ!{j’ ﬁ; E 5 1‘17{
v : < VTR R 13 A O B L g,
1 Trs e | W )
i S Y
E—Y TR YT
i (#==35%0s Chemical Compotision (%)
T mE | MES [ ¢ | s Mn P s B | BN
Mill Name Material }Charge No, | X100 [l 100" § 100 i< 000 <1000 f) oo o4
SWRMGK 703145 6 2 5 12 12 47 0.7
i S ek SWRMGK 622370 5 20 55 19 15 43 0.8
(=) FiN- S
GODO STEEL, LTD.




701-4264

] LI YR M 5 PR vl R ARERT 1 AF2602-1

KXY IEREHY

INSPECTION CERTIFICATE

m E R B’ #

Sheet No. 162367-1-1
H#r B
Date of Issue 2023.12. 21

i R & |JIS G 3532 Rk eI/ vY—FTH/
Specification|Low carbon steel wires ARIH - E—8%a  538-0041 xﬁmnna-&mtam 3ges
- e I y— i‘ﬁﬁﬁ TEL 06-6961-1751 (f&) ‘-'.."-!
Type SWM-P Wire Techno Ltd. }? W
F %3 00 3-3-8 INAZUKITA TSURUNI-KU O
Déiagter i A A< A 2RI T -@ QA0506005
13
Quantit
S axsan \
Weight 13, 000. 00ks Manager of Quality Control. Xg ‘ Wu
Lton Y EEE T it e
Planster N Jvexeth ([ Mdustion oot Ao wEEE | W=
m N/mm2 % ‘
Spec, | 3.92 540 30 Charge No. | Note
Lot. No. e ™ s \
4.08 ,
10600016693-001 3.93 620 69 good good 103247 I]
10600016633-002 3.93 616 68 good good 713204
10600016693-003 3.93 597 70 goad good 713204 |
10600016693-004 | 3.93 606 A gocd good 703247 r
10600016693-005 3.93 601 70 good good 703247 |
10600016693-006 | 3.93 | 597 | 69 good | eood 703043 l
10600016693-007 3.93 615 70 good good 703043 {
10600016693-008 | 3.93 597 70 good | good 103247
10600016693-009 3.93 604 70 good good 703247
10600016693-010 3.93 598 69 good good 713204
10600016693-011 3.93 619 69 good good 713204
10600016693-012 3.93 615 69 good good 703330 |-'
10600016693-013 3.93 609 70 good good 703043 lf
i el oY LR A S ?
,zji =\ fian PR ; AR l
) I B O Y :\
e !
TENA T oot gl
§
|
g TCERS Chemical Compotision (%) I
RaMpTA W | WEES | ¢ | s M P 5 B | 8/N
Mill Name Material | Charge No. X‘{OOB X}\(‘)O Xiogo X}PO;)O XIBO(:O O‘fmm o Y
SHRMGK 703043 5 19 54 17 16 46 0.8
it s SHRMGK 703330 6 21 &5 16 1 45 0.8 |
& Rl R = SHRWGK 713204 5 20 53 | 18 T B | os | |
6000 STEEL. LTD, SHRHGK 703247 5 20 53 13 12 4% o8 | |
|
|
1




INSPECTION CERTIFICATE

701-4264 & ﬁ ﬁjz ﬁ i

e il i — e we
o WA
BARHTIAENY B Date of Issue 2023.12. 21
W A M |JIS G 3532 KR BRI Yv—FH
Specification|Low carbon steel wires KIRTH - §—Shfkss  538-0041 xsﬁfmnxqmtaj—a agse
ﬁﬁ . %E‘%‘ 3 :‘7 U_ bm_ﬁﬁﬂ TEL 06-6961-1751 ({t) PVl
| Type SWM-P Wire Techno Ltd. Igﬁ‘r” —_
= 3-3-8 IMAZUKITA TSURUMI-KU OSARS JAPA
. 5. 00mm :
Diameter A ATE R 2R BB IE T
ALY :
5 |
g sxwan |
Weight 1,992. 00kg Manager of Quality Control. XX : W/
Iten ﬁﬁ (2 BlRM S Y e s
it %:ﬁt;h ngguértégn Tt S nEES | W o=
mn
Spec, 4.90 540 30 Charge No. Note
Lot. No. ~ ~ ~
5,10
10600016682-001 4.97 675 62 good | good 703134
10600016682-002 4,97 718 61 good | good 703134
AL TR —= T
L3P > PR R fL 2
[ ] 4 s 4T g —
Zic S S i ‘
% j L Wi, FITR 4
o 3, ud
LER S Chemical Compotision (%)
B4 sHfE BUSHE 5 C i Mn P S
Mill Name Material | Charge No. 1;(10?3 XE)O :loxjoo x}\?o,?o XIB.OOM)
SWRN15K 703134 14 18 57 12 14
SRS
GODO STEEL, LTD.




701-4264
(B L SR AR P T S AT = 526021

¥ttt oXEHY

INSPECTION CERTIFICATE

iﬁﬁﬁﬁi@

Sheet No. 162368-1-1
H# A
Date of Issue 2023.12. 21

@ F3 M [JIS G 3532 ke BRIV Y—T0/
Specification|Low carbon steel wires KIRTH - M-S 538-0041 xtﬁmnmz#am-ra 3Ges
- o S5 U— FRER TEL 06-6961-1751 ({&)  FAR:067696 8
Type SWM-P Wire Techno Ltd.
[ 6. 00mm 3-3-8 INAZUKETA TSURUNI-KU OSAKG
Diameter : B A SE R 2 IRE T A0506005
B %
Quantity 2 i3 il
Wﬂ R g é nuﬁ%‘ﬂ# )
Height = 2, 000. 00kg Manager of Quality Control. XX ‘ W{/
g XHEEEIKD thirtt "o
e s;m:ih Kid | uEAEE | @
on
Spec. 5. 0 540 a0 Charge No. Note
Lot. No. 3. 10
10600016688-001 5.97 621 64 good | good 713236
10600016688-002 5.97 641 62 _good good 713236
ST ST T P =
w— m':.’f |\ r\
ii = ; EE :ﬁ N U= o
Bl - P Reaed Zavd
L = ~e o pT 4
- Tl E=R
p— i =% Chemical Compotision (%)
EMRFT B S ESE c Si ™ P S
Mill Name Material | Charge No. f;io?s a0 aoxiog’o ><1~00§)0 leo?w
SHRNTSK 713236 15 19 57 15 T
B FINMG R &t

GODO STEEL, LTD.
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ﬁ%ﬁiﬁ“ﬁ“'

i B INSPECTION CERTIFICATE TEELLD os’m P
Gonteact Mo. 3 XHo. 50662346054 . ﬂ H & E E qﬂ I OAﬁu'ﬁ,fﬁﬁkﬁﬁﬂﬁFﬁ

Order's No.  #X48435:

F=1=2, "NISHIJIMA, NISHIYODOGAWA-XU O0SAKA, JAPAN
Supplier EX ¥ SEEMGISH , ! ,
Coamodi ty & & REEM —4>a410) ARHERNRER 1 TE 1828
Specification M #: JIS G 3112 SD295 JIs No. JISEERESES : QA0507003
Customer MER YO EAhUEMTIS,/ RSRER tortificate b, EPA /S 1020231203194
Shi pper : Ship No. ¥ : Date Ri7H : 2023/12/26
Destination  #  #: MM~ K 1225 60064
ITWEs: :
Chemical Composition % R4 (%)
S iz e Length | Quantity Mass Charge Nod Si #n P s
e X100 | X100 | X100 | x1000 | x1000
o B =R = ‘kg R I8 w® Mex. hl Max. [Max. [Max.
21 g8 1 50 50
D6 1 1,012] 723149 "W |7 66° 23 26
D6 8 8,128] 723150 15 18 64 24 28
D6 3 3,056] 723151 15 18 64 32 27
D6 2 2,023] 723152 15 18 65 32 25
X EREY )
ot 14 14, 219 . : ¥ P N
. ; GL=80) U | tarone N T 4] r A
S iz e [Cherge No|Tarsnezes SLEA B (Lo0D) LW ¥ a| ‘o (%)
+ & PP R 1Y 8 BT Ty PR P 8 \LJ
: ' 2 T L L
205 440 _ 80 n'lﬁ R* g o apds it
D6 723149 nv 495 30
D6 723150 361 518 30
D6 723151 324 512 30
D6 723152 KZ Y §15 29
ﬁi‘ ?h £ l‘v 2529 T '
-.-n f» ”&2: "‘

Head of Quality Control Dapiisl

RRESER

IFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN MADE N ACCORDANCE WITH THE RULES OF THE CONTRACT. 27
WIREOMBELBLERMCEOTHBEN. TORRBNERELTVSLERALET. F




1 2023-12-25 10:32:11 JST -
(et it i l RARBMARTL
CATE: TOKYO STEEL MFG. coO.,LTD. -
X & T RETI00-0013 MM RBEEARSTE 7515 BAMMAE L (15g) ECoVision2050
Snieper MRS SRR C et SRS s Office < Kanmlgusoki Toky Bldg. (167) , 3-7-1 Kaeumigasckl, hiyote-sa okie 100-001 dapen
S 0E ' 6D-31447 BYRES voioo . D-018941
Dustoper WA E S : ] 2023, 12. 99 EARES ortificste bo. 301705
o 2 '
Comadity SRS SR A t 9o EHY
5 & s lad sgay
speaifleation  J[S§ @ 3112 SD295 = QA0607018 . = e
= . . | Test 31 WRRE X3 EEnmme
& & Quantity -‘;it! Impact Test Through=thi ckness
. . Charaoter st
=+ 33 & & v g::iﬁa l:kl:. ws a‘l:uuer;: jon " =
"y A | 2Au | g @ e A e I J Reduotion of Arca 95 [ ]
Size Length : . Charge No. N/od cHPa) | 96 | 5 1l2]afae [ 2]a]me Remark
Bundles | P Total Weight - sag
undles | Pieces Pi%caes elgh(kg) 205 T 440 6
. MIN 600  [mIN
}
BLUE BAR D 10 6.0M[ 113 1280 | 24461| N1-9404 | 331 | 468 29 i
4l4 - % TRE RIS
S-TOTAL 13 1280 | 24461 ! 7 z
2| ' L3
"~ .
I -
RS AR vk St
B
oy <) "*,f%%{’?:fiﬁ?i o
s AT,
RSP
6-TOTAL 24461 :
ERIE A4 Stndard ACUIS 2 241 5:ASTH /BN QAN O: . [O BRHE A b kST 20 85T 0 ol e
Tensile Test :1’—; :::::};:‘ogfmg‘:éﬁﬁﬁz 5':"]““"“[ FASR Trasierse . Impact Test Eﬂ w}; a:T lzﬁff iiiﬁﬂllﬁ?i‘ l-i“lll-’ }m ;::?ﬂo1ﬁﬁnL ¥
BB Speclaen £ REHRK Rectapuier L-ABREE Rusd LR i o of dtriker 0:2m i
M Galgs Langth N:200m 4:50m P:Bdo 0:5.85/ S0 R: = EEUE Kol enerny 01500 1:2000 8¢ J 9F Moten T2V Ui
K2 HUHE bord Test &l Good 180" R=1.5D P d M- Bk« SR Viowal ond Dieerislons 28 Giind
i 5 FE 4+ Chemical Composition (96) EERGEX RN OB E St - CEE S . TORRERERELTWACLEZERLET,
@ & Q SII_H-N E| | | | | = [ | T Yo hereby certify that above steels have been satisfactorily tested jn accardsnce with the specification,
X100 1000 X100 X1000 _ XT0000
Charge No. 27 55 150] 50 50
MAXMAX MA A
NT-9404 170 11| 52| 24] 2
TR
WL : 7128585 ML MMM AIAd-1-1 wans W
QKAYABA PLART: 4-1-1, Winemiue, Kuraehiki-city, Chief | tor TSU0A RoJL
Okeyawa pref.712-8585, Japen OQuality Control Sea, Okoyesa Plant




e /;l'?f 2023-12-15 09:36;21 JST
Lty s Anaanio Djjieal e Stamp Seriics

RAEKBHARNL

TOKYD STEEL MFG.CO0.,LTD.

X E : AL T100-0013 RRBFRMERAMSI TE 7815 MAMBREL (15g EONbi0n2050
smipper WU EEHRA R foad Uffice : Kseunigasekl Tokyu 8dg. (15F) , 3-1-1 Kasimigasski, Chiyods—ku Takyo 100-0013 dspun
LEl Ol 6D-31447 3% Y RS 1nvoice No D-018526
P . o 3
cotomr MU R 4t ‘ 2093.12. 14 EEABES corciticen o, 349916
it E:] A ¢l &
R 2 | O e S JRRAEHY
B OB G A T L
Specification JIS G 31 ] 2 30295 g
. ) = EIE S Test 31 WREE X3 LR T Y
B & Quantity oy - Impact Test Through=-thickness
3 Charaoter|stics -
T £ & & sz [k [ o Pty B =
Y| BY | sAY g g8 et | strenth | Ratig | Eemtim % J Reduction of Area g6 .
Size Length ; . Charge No. H/od (WPa) % % 12 ]a [ me |1 | 2] 37 ave R
Bundles | Pieces Total Weight emark
Pieces (kg) 295 | 440 16
I MIN |-600 MIN
]
BLUE BAR D 13 6.0M| | 14 Q 250741 N1-3065 | 319 | 459 27| H
S-TOTAL 1 0 2557 | TESES | T
wil ot
A T
if ‘ 1
i }7]::_':-
3 M :
- DELRFRE A
. b g GO £ n o 1/ i
G-TOTAL 25074 .
%1 3RS 748 Stndard 415 2 241 B:ASTR EB/E0H C:H1002-1 D: . 3 WREHG [ a:w Aidls 2 2242 9:ATH ASIO B:ENIDOAS-1 0: " A
Tansi la Test gg t;;::::n':v s::;:euzﬁ_&la'z ﬁmh:d[nnl F:a A% Trensverso : ok Toit ?g EL.:}E:n 'il Qﬂi‘n‘.ﬁﬁﬁ w:d}:{ :ﬂ?&'ﬂ' KEtis K
;tgﬁp;nianll'Ffml;u;:;w’I’a;d:::l?g?g :uund gﬁiﬂl:lm it tﬁ of airiker 0:2me P:0m
ongth i M i 5. < @ i [] 5 t N P oh T'Y L
%2 MIFERR Bend Test ‘:;'n:&ua 180° R=1.5D " ﬂl-m&-déﬁ?ﬁu‘l"ﬂb’i"&ﬁﬂ”mﬂﬂﬁm“v""
it % B 4 Chemical Composition (%) LREXGABEEOHUSE LRI > TREEN, COBRBUEREL TV & AHFALET,
#H & q S I| MN ﬁ . S [ I ] l ] I J ' i He hereby certify that above steels heve bean satisfactorily tested in accordance with the speoification,
X100 1000 X100 X1000 kiUﬁOU
Charge No. 27 55 150 50 50
MA MAXMAXMAX
N1-3065 160 14 51| 26 2
fRLIHR
BT : 7 712-8505EILM M A RAG=1-1 ey X Fanpte,
OKAVAMA PLANT: 4-1-1, Binamise, Kursehiki-city, Chief Inspector TSU0A KOJI
Okayama praf, 712-B585, Japan Ouality Contral Sec, Okoyoms Plant




5 CERTIFICATE Ne. ! A~4886-0 m ﬁ EE.E BJ% % J FE *m **Eéé*i

ORDER Mo, | 595H03320500 INSPECTION CERTIFICATE JFE Bars & Shapes Gorporation
CUSTOMER : S Sl oo D KB BUERT

e ) Joene s ARAKEAIRE 1 T8 4
e F K B IR 1

PROJECT NaMe @ fEMUAR gl 44’?_42;1

SHIPPER TR AL SIS #5905 DEALERSHIP: ZA-881 (BF) [9.L

% & SPECIFICATION : 7IS G 2112 SD2gs HiffH o SHIP DATE @ 20204 128 24H 7

_ 31BN TENSILE TesT | M0 ft % ®m &
msms | e Tk | &% oS Friv ) 310 | R .. i CHEMICAL _COMPOSITLON % 2
trok) 1.5 NVR | # |m | e[ [ s [ ]| p | s Ceq | IH Ceq
N/ nm2 O PR o X 100 % X100
s e s @ | 180 X 1000 X100 | X100
LOT No. SIZE QUANTITY MASS N [aa0- 25 |miv| m= [MAX WA [Max  [MAx  [MaX
S 8 s __+__ ke | 295 | 600 1 lwslusp | er|  es| is0f  s0f 50
O-MG47 Dig X 6500 4 1,200 364 447 | 24 GOOD ¢ 19 14 4% 29 27 ¢
10, 296
0-HO4XT | DL6 X 8000 600 364|497 24 coop 19| 14| eof 29| 27| 4
5, 616
O~MO43 T TGN § €00 364 497 24 Goon 19 14 149 29 Pl /
6, 540
22, 452
22, 452
|
| TR s [ E () A0 |
| B AR B S8 T {2 p A 30]H
. e % e g s . vy
(7] ) PEL LD SORABEFADE | T
B == Py - (8) s s DT AN
Elt/vf P2 G EVIEE P RS

= g e - 4= - e . £ - Luﬂi Lg')\
LN SETEOERELT . JhicSR Lz LasERT 5, e e N
We Rereby cectily thal the aalevial described hevein has hean Cesied and inspected «ih sutisiasiery resoli in acenrdanse with lke reguitement of the above specilisuting MANAGER OF

QUALTTY AXSURANCE SEC.

HAER Uik | REERBELY .




